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Conditioning as specified in BS EN 13238.2001

Sample submitted Date 19/1212008

TEST REPORT No. 093018

LABOMTORY REF: P093018

CUSTOMER REFERENCE

GN]Trc$ GilOIGT
Sample description as provided by customer Order No. 14081
Mass/unit area 24 ozlyd2 glm' Pite Fibre Content 100o/o INVISTA Solution Dyed Nylon
Construction Detaits Tufted Secondary Backing Synthetic Colour Smokey Beige
Styte CUT PILE Pite Height / mm

TEST METHOD AS/ISO 9239.1 2003 Reaction To Fire Tests For Floorings Part 1 Determination of the Burning
Behaviour Using a Radiant Heat Source. As required by spcification Cl.10a of the Building Code of Australia.

Tested in accordance with the Corpet lnstitute Code of Practice for AS/lSO 9239 TestingVersion 10 / 0805.

The test resutts retate to the behaviour of the test specimens of a product under the particutar conditions of the test, they are not
intended to be the sote criterion for assessing the potential fire hazard of the product in use. Ctause 9 of AS/lSO 9239 Part 1

Test Date 171112009

$SilBlY $Y$It Offn UilIRUV detai,s be,ow

The UNDERLAY used was BRIDGESTONE PRIME.

Substrate : Non-combustible
Substrate - 6mm Fibre Reinforced Cement Board to simulate a Non-Combustible Flooring.
Sample Cteaned as Specified in ISO 11379.1997

InitialTest Specimen 1 Length Direction
Specimen 1 Width Direction

Futt tests carried out in the

Cri t icat  Radiant Flux 3.1 kW/m2
Cri t ical  Radiant Flux 3.3 kW/m2

Length Direction

SPECIMEN Lenqth #1 Lensth #2 Lensth #3 Mean
CriticaI Radiant Ftux
(kW/m2) 3 . 1 3 .2 3 . 1 3 . 1

Smoke Development Rate
( % . m i n ) 446 435 449 443

The values quoted below are as required by Specification C1.10a Fire Hazard Properties (F|oors) of the Building Code of Australia.
The Critical Radiant FIux quoted is the value at Flome-Out.
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OBSERVATIONS The samples shrunk away from the heat source then ignited
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PAGE 1 ot 2
Page 2 onty shows the t ime required in seconds for the ftame
front to reach each t ime marker. the total test t ime and the
CHF value at 30 minutes ( i f  appl icabte).
The laboratory allows the use of this poge of the report
without the use of poge 2.
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TEST REPCTRT No. 93018 THE INFORMATION PROVIDED ON THIS PAGE OF THE TEST REPORT lS FOR IHE SPoNsoRs UsE oNLY AND wlLL MEET THE PAGE? at 2
LABORATORY REF: PO93O18 REQUIREMENTS OF THE STANDARD. IT IS NOT REQUIRED UNOER CLAUSE C1.1OA OF THE BUILDING CODE OF AUSTRALIA

Pyrometer temperature
On catibration 576.6" C
Start of test run 575.2
During test run 577.1

Chamber temperature
On catibration 99.2" C
Start of test run 98.3
During test  run 100.2

Ctause 7.2.2 AS/lSO 9239 The pyrometer shoutd be t 5o of catibration temperature.
The Chamber temperature shoutd be 110" of catibration temperature
The Hotding Tension on Specimen Frame was 2 Nm

FLUX CALIBRATION: FLX08001TIME FOR EACH SPECIMEN TO REACH EACH MARKER IN SECONDS

TESTS SMOKE PRODUCTION BURNING CHARACTERISTICS

PAGE 2 ol 2
The laboratory does not allow the use of this page of the report without the use of poge 1.
This page atone has no vatidity under specification C1.10a Fire Hazard Properties (Ftoors) of the Buitding Code of Australia.
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Specimen 50 60 1 1 0 1 6 0 210 260 3 1 0 360 410 460 5 1 0 560 6 1 0 660 710 760 8 1 0 860

1 192 197 270 320 391 453 558 906 1245 1821 2083 I

2 1 8 9 1 9 5 253 350 428 509 583 1021 1 359 19s2 2283

3 176 1 8 3 249 367 467 522 6 1 5 909 1257 1894 2 1  8 3 I

Flux (kW/nr'?) versus Position (mm)
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Specimen
Maximum Light

Attenuation
(Y"l

Smoke
Development
Rate (%.min)

Burn Length
at Flame Out

(mm)

Time To
Burn Out

(s)

Critical Heat
Flux at 30min

(kW/m'?)

Init iat Test: Width 64 M2 5 1 9 2,385 4.2

Specimen Tests: Length

1 57 446 536 2,274 A 4q _ l

2 63 435 527 2.453 A . )
= - L

3 62 449 536 2,569 < u

Mean 6 1 443 534 2,432 4 . 1
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